STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Assistant Engineer Civil
University of Home Echnomics Lahore
“Construction of Academic Block at University of Home Echnomics Lahore”

Dated: 09-06-2023
Dated: 07-06-2023

Reference # CED/TFL 3419 (Dr. Rizwan Azam)
Reference of the request letter # UHE/EC/1396

Tension Test Report

Date of Test 12-06-2023
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
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1 | 0.384 3/8 |0.379| 011 | 0.113 | 3400 4900 68200 | 66390 | 98200 | 95700 | 1.50 | 18.8
2 | 0.383 3/8 |0.379| 011 | 0.113 | 3500 4900 70200 | 68540 | 98200 | 96000 | 1.50 | 18.8

Note: only two samples for tensile and one sample for bend test

Bend Test

3/8" Dia Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

M/S Enplan Pvt Ltd
Faisal Town, Lahore.
(Construction of Corporat Tower at 15 Ali Block New Garden Town Lahore)
“14-04-2023”
Reference # CED/TFL 3421 (Dr. Rizwan Azam)
Reference of the request letter # Nil

Tension Test Report  (Page # 1/2)

Dated: 09-06-2023
Dated: 08-06-2023

Date of Test 12-06-2023
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
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10375 | 3/8 [0375| 0.11 | 0.110 | 3400 4600 68200 | 67900 | 92200 | 91900 | 1.00 | 12.5
210374 | 3/8 |0374| 011 | 0.110 | 3600 5000 72200 | 72090 | 100200 | 100200 | 1.10 | 13.8

Note: only two samples for tensile and one sample for bend test

Bend Test

3/8" Dia Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

M/S Enplan Pvt Ltd
Faisal Town, Lahore.
(Construction of Corporat Tower at 15 Ali Block New Garden Town Lahore)
“04-06-2023”
Reference # CED/TFL 3421 (Dr. Rizwan Azam)
Reference of the request letter # Nil

Dated: 09-06-2023
Dated: 08-06-2023

Tension Test Report  (Page # 2/2)
Date of Test 12-06-2023
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
= ) =
~a 3 < : 02
o Dlalyeter/ Area = z23 Yield Stress Ultimate Stress = =
) Size . 2 = < o . . on e
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1| 0.375 3/8 | 0374 | 0.11 | 0.110 | 3900 5300 78200 | 78040 | 106200 | 106100 | 0.90 | 11.3
2 | 0.380 3/8 | 0377 | 0.11 | 0.112 | 3900 5400 78200 | 76970 | 108200 | 106600 | 0.90 | 11.3

Note: only two samples for tensile and one sample for bend test

Bend Test

3/8" Dia Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Head QA/QC
Al-A’Zamiyya Block Phase 1
Lahore.

Dated: 09-06-2023
Dated: 09-06-2023

Reference # CED/TFL 3422 (Dr. Rizwan Azam)
Reference of the request letter # Alz./ST/003

Tension Test Report

Date of Test 12-06-2023
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
- - E
o0 Diameter/ Area = z23 Yield Stress Ultimate Stress = =
‘S N .2 = RS . . o0 =]
< = Size (in”) = o g (psi) (psi) g = 2
z ~ | A = 2| 5
™ 2| E
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1 | 0.364 3 0.369 | 0.11 | 0.107 | 3800 4800 76200 | 78280 | 96200 | 98900 | 1.30 | 16.3
2 | 0.361 3 0.367 | 0.11 | 0.106 | 3800 4900 76200 | 79010 | 98200 | 101900 | 1.20 | 15.0

Note: only two samples for tensile and one sample for bend test

Bend Test

#3 Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

M/S ENAARA
Lahore
Reference # CED/TFL 3423 (Dr. M Rizwan Riaz) Dated: 09-06-2023
Reference of the request letter # Nil Dated: 09-06-2023
Tension Test Report  (Page-1/1)
Date of Test 12-06-2023
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
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1 | 0.365 3 0.369 | 0.11 | 0.107 | 3100 4600 62200 | 63770 | 92200 | 94700 | 1.30 | 16.3 -
2 | 0.363 3 0.369 | 0.11 | 0.107 | 3100 4500 62200 | 63970 | 90200 | 92900 | 1.40 | 17.5 g g
£

Note: only two samples for tensile and one sample for bend test

Bend Test

#3 Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples



STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Assistant Resident Engineer
JERS Consutancy (Pvt) Ltd
PCP (Phase-II) Improvement and Construction of Roads in MC, Muridke.

Dated: 09-06-2023
Dated: 04-06-2023

Reference # CED/TFL 3424 (Dr. Rizwan Azam)
Reference of the request letter # 488-J01-ARE-2(MDK-P)/28

Tension Test Report

Date of Test 12-06-2023
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
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1 | 0.361 3/8 |0.368 | 0.11 | 0.106 | 3600 5000 72200 | 74770 | 100200 | 103900 | 0.90 | 11.3 Ny
]
2 | 0.351 3/8 |0.362| 0.11 | 0.103 | 3700 4900 74200 | 79030 | 98200 | 104700 | 0.80 | 10.0 2,
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Note: only two samples for tensile and one sample for bend test

Bend Test

3/8" Dia Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Sub Divisional Officer
Link Canal sub Division
Faroogabad
(Construction of New Q.B. Link Office Complex, Residences and Boundary Wall at
Faroogabad)
Reference # CE3432D/TFL 3425 (Dr. Rizwan Azam) Dated: 09-06-2023
Reference of the request letter # 115/1-W Dated: 06-06-2023
Tension Test Report  (Page-1/1)
Date of Test 12-06-2023
Gauge length 8 inches
Description Deformed Steel Bar Tensile Test as per ASTM-A615
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1| 0.378 3 0.376 | 0.11 | 0.111 2600 4200 52100 | 51580 | 84200 | 83400 | 1.50 | 18.8

Note: only one sample for tensile test

Bend Test

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Engr. Dahiya Qalbi
Site Engineer
200 Elementary School Building Lahore American School, Upper Mall Road Lahore.

Dated: 09-06-2023
Dated: 09-06-2023

Reference # CED/TFL 3427 (Dr. Rizwan Azam)
Reference of the request letter # Nil

Tension Test Report

Date of Test 12-06-2023
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
- - E
o0 Diameter/ Area = z23 Yield Stress Ultimate Stress = =
‘S N .2 = RS . . o0 =]
< = Size (in”) = o g (psi) (psi) g = 2
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1| 0.381 3 0.378 | 0.11 | 0.112 | 3400 5300 68200 | 66880 | 106200 | 104300 | 1.10 | 13.8
2 | 0.383 3 0.379 | 0.11 | 0.113 | 3500 5300 70200 | 68560 | 106200 | 103900 | 1.40 | 17.5

Note: only two samples for tensile and one sample for bend test

Bend Test

#3 Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires
UET Lahore, Pakistan.
Note:

1-  You can See your reports On Internet in the following web site

http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Resident Engineer
PEAS Consulting Islamabad
Construction Supervision of Underpass / Brdge over Soan River & Link road fom DHA-1

to N-5 (SOS Village) Rawalpindi.

Reference # CED/TFL 3428 (Dr. Rizwan Azam) Dated: 09-06-2023
Reference of the request letter # PEAS/DHA/SOAN/55 Dated: 08-06-2023
Tension Test Report  (Page-1/2)
Date of Test 12-06-2023
Gauge length 640 mm
Description Steel Strand Tensile Test as per ASTM A-416-94a
. & S z 2
Nominal | Nominal | Measured | Yield strength Breaking = 23: E =
S | Diameter | Weight weight clause (6.3) strength z 3 ‘é 7 = 8
z clause (6.2) | = S = b g
5 = S 2
(mm) (kg/km) (kg/km) (kg) (kN) (kg) | (kN) GPa e &
12.70
1 a2 775.0 792.0 18600 182.47 20200 198.16 199 >3.50 XX
Only one sample for Test
Note:

1. Modulus of Elasticity is based on nominal steel area of the steel strand vide clause 13.3 of ASTM — A416a
2. Load versus percentage strain graphs are attached

I/C Testing Laboratoires

UET Lahore, Pakistan.
Note:

1-  You can See your reports On Internet in the following web site

http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Resident Engineer

PEAS Consulting Islamabad

Construction Supervision of Underpass / Brdge over Soan River & Link road fom DHA-1
to N-5 (SOS Village) Rawalpindi.

Reference # CED/TFL 3428 (Dr. Rizwan Azam) Dated: 09-06-2023
Reference of the request letter # PEAS/DHA/SOAN/55 Dated: 08-06-2023

Graph (Page —2/2)
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I/C Testing Laboratoires
UET Lahore, Pakistan.
Note:

1-  You can See your reports On Internet in the following web site

http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples



STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

M/S Noor Muhammad & Sons
Circular Road, Gujranwala

Reference # CED/TFL 3429 (Dr. Rizwan Azam)
Reference of the request letter # Nil

Dated: 09-06-2023
Dated: 04-06-2023

Tension Test Report  (Page-1/1)
Date of Test 12-06-2023
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
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Note: only one sample for tensile and one sample for bend test

Bend Test

3/8" Dia Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires
UET Lahore, Pakistan.
Note:

1-  You can See your reports On Internet in the following web site

http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples



STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

M/S Al Rasheed Traders
Khushab Road, Sargodha

Dated: 09-06-2023
Dated: 05-06-2023

Reference # CED/TFL 3430 (Dr. Rizwan Azam)
Reference of the request letter # Nil

Tension Test Report  (Page-1/1)
Date of Test 12-06-2023
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
o Dlal{leter/ Area = =23 Yield Stress Ultimate Stress = =
s | = (in?) T | 33| o) (psi) 1R
S = (inch) 2 = S = 2
z ~ | = 2| |
- s | E
~ ] o ] — < ot < o e
= = < = < = < = < = NN
Ry oy = o = o = o - =
2 E | £ | & | kg | (kg £ > £ 5 =
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~ Z z z z
1| 0.371 3/8 | 0372 | 0.11 | 0.109 | 3300 4700 66200 | 66790 | 94200 | 95200 | 1.40 | 17.5 |
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Note: only one sample for tensile and one sample for bend test

Bend Test

3/8" Dia Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires
UET Lahore, Pakistan.
Note:

1-  You can See your reports On Internet in the following web site

http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples



STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

M/S Arif Mughal Traders
Narowal

Dated: 09-06-2023
Dated: 05-06-2023

Reference # CED/TFL 3431 (Dr. Rizwan Azam)
Reference of the request letter # Nil

Tension Test Report  (Page-1/1)
Date of Test 12-06-2023
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
o Dlal{leter/ Area = =23 Yield Stress Ultimate Stress = =
s | = (in?) T | 33| o) (psi) 1R
S = (inch) 2 = S = 2
z ~ | = 2| |
- s | E
~ ] i < — < ot < o e
= = < = < = < = < = NN
Ry oy = o = o = o - =
2 E | £ | & | kg | (kg £ > £ 5 £
= ) < o < o & e & =
~ Z z z z
1| 0.372 3/8 | 0373 | 0.11 | 0.109 | 3300 4700 66200 | 66460 | 94200 | 94700 | 1.40 | 17.5 |
Sz
2&
wn

Note: only one sample for tensile and one sample for bend test

Bend Test

3/8" Dia Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples



STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

M/S Madina Iron Store
Faisalabad Bypass Road, Sheikhupura

Dated: 09-06-2023
Dated: 05-06-2023

Reference # CED/TFL 3432 (Dr. Rizwan Azam)
Reference of the request letter # Nil

Tension Test Report  (Page-1/1)
Date of Test 12-06-2023
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
o Dlal{leter/ Area = =23 Yield Stress Ultimate Stress = =
s | = (in?) T | 33| o) (psi) 1R
S = (inch) 2 = S = 2
z ~ | = 2| |
- s | E
~ ] i < — < ot < o e
= = < = < = < = < = NN
Ry oy = o = o = o - =
2 E | £ | & | kg | (kg £ > £ 5 £
= ) < o < o & e & =
~ Z z z z
1| 0.374 3/8 | 0374 0.11 | 0.110 | 3300 4700 66200 | 66150 | 94200 | 94300 | 1.30 | 16.3 | o
23
2&
wn

Note: only one sample for tensile and one sample for bend test

Bend Test

3/8" Dia Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples



STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

M/S Super Sheikh Iron Store
Faisalabad Road, Jhang Cantt

Reference # CE3432D/TFL 3433 (Dr. Rizwan Azam) Dated: 09-06-2023
Reference of the request letter # Nil Dated: 09-04-2023

Tension Test Report  (Page-1/1)

Date of Test 12-06-2023
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
o Dlal{leter/ Area = =23 Yield Stress Ultimate Stress = =
s | = (in?) T | 33| o) (psi) 1R
s| 2 (inch) < = S| 5| 2
z ~ | = 2| |
" S| E
~ ] i < — < ot < ] e
= = < = < = < = < = NN
~ = = = = = = o =1
2 E | £ | & | kg | (kg £ > £ 5 £
= 5 < 5 < 5 & s & =
~ 4 r4 4 4
1 | 0.367 3/8 | 0371 | 0.11 | 0.108 | 3200 4700 64200 | 65400 | 94200 | 96100 | 1.40 | 17.5 | o
£3
2&
wn

Note: only one sample for tensile and one sample for bend test

Bend Test

3/8" Dia Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples



STRUCTURAL ENGINEERING DIVISION

Test Floor Laboratory

Department of Civil Engineering

University of Engineering and Technology Lahore, 54890

Resident Engineer
G3 Engineering Consultants (Pvt) Ltd.

Construction of Residential Area (G20, G-18-19, Family Flats, Male & Female Faculty

Pakistan. Ph: 92-42-990292(02

Hostel. Guest House & Masjid) at University of Narowal (New Campus) against the

Project “Strengthening & Expansion of University of Gujrat & Allied Campus (Narowal

ComponentP”
Reference # CED/TFL 3434 (Dr. Rizwan Azam)

Reference of the request letter # G3/UON-RE/304

Tension Test Report
12-06-2023

Date of Test
Gauge length

& inches

Dated: 09-06-2023
Dated: 29-05-2023

Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
= a0 =

~— . ] = .9

o Dlan.leter/ Area = 2T Yield Stress Ultimate Stress = =

) Size . 5 = < o . . o0 e

. : (in%) S ° (psi) (psi) S| €| 2

S = (inch) o & S = <
z >~ B| @ s
™ S £
wn = §

2 £ | 5 £ 5 | (kg) | (kg E 5 £ 5 =

< S | < S < S < S < =

4 4 4 4

1039 | 3/8 |0.382| 0.11 | 0.115 | 3000 4900 60200 | 57750 | 98200 | 94400 | 1.30 | 16.3
2| 039 | 3/8 |0.385| 011 | 0.116 | 3300 5000 66200 | 62490 | 100200 | 94700 | 1.30 | 16.3

Note: only two samples for tensile and one sample for bend test

Bend Test

3/8" Dia Bar Bend Test Through 180° is Satisfactory

Note:

1-  You can See your reports On Internet in the following web site

http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples

I/C Testing Laboratoires
UET Lahore, Pakistan.




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Dr. Sajjad Ahmed
CED, BZU, Multan

Reference # CED/TFL 3436 (Dr. Rizwan Azam) Dated: 12-06-2023
Reference of the request letter # Nil Dated: 12-06-2023
Tension Test Report  (Page-1/1)
Date of Test 12-06-2023
Gauge length 8 inches
Description Deformed Steel Bar Tensile Test as per ASTM-A615
= | Diameter/ R :
S0 1an.1e er Area = z23 Yield Stress Ultimate Stress = =
I iy | T ES| s (psi) 1A
. 2 = =
S = (mm) = & é §° -
i S | E
~ ] p— ] — < et < o e
€| £| £| £| £ £ E £ = | | <
z | ) £E| E| E| k@ | ke | E £ £ £ | B
= 5 < 5 < 5 < 5 < =
~ 4 4 r4 r4
1| 3.391 32 28.61 | 1.25 | 0.997 | ==-=-=-- 30600 | =-====== | memeeee- 53969 | 67700 | 1.50 | 18.8

Note: only one sample for tensile test

Bend Test

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




